



**CENTRE OF TESTING SERVICE
INTERNATIONAL**

OPERATE ACCORDING TO ISO/IEC 17025

TEST REPORT

Test Report Number : CGZ3140904-00330-TO

**CTS (Ningbo) Testing Service Technology Co., Ltd.
Fl.2 South, HuoJu Building, No.181 CangHai Rd., Jiangdong Hi-tech Park
Ningbo, China.**

TEST REPORT

REPORT No. : CGZ3140904-00330-TO
DATE : 21 Nov. 2014
PAGE : 1 of 5

Table of contents

1	General Information	2
1.1	Application Details	2
1.2	Details of wanted approval holder	2
1.3	Manufacturer & Buyer	2
1.4	Description of the Test Item	2
2	Test Results	3
2.1	General Information	3
2.1.1	Sample Receiving Date	3
2.1.2	Testing Period	3
2.1.3	Test Requested	3
2.1.4	Test Method	3
2.2	Test result	4
3	Attachment	5

The measurement results only apply to the submitted samples.
Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.

TEST REPORT

REPORT No. : CGZ3140904-00330-TO
DATE : 21 Nov. 2014
PAGE : 2 of 5

1 General Information**1.1 Application Details**

Name : Fuzhou Shanhecheng Imp. & Exp. Co., Ltd.
Address : 1022-1025, Hong Yun Dihao International Mansion, No.151 Wusi Road, Fuzhou Fujian.
Contact : /
Telephone : +86-0591-87304758
Fax : +86-0591-87816036
Mobile telephone : /
Email : /

1.2 Details of wanted approval holder

Name : Fuzhou Shanhecheng Imp. & Exp. Co., Ltd.
Address : 1022-1025, Hong Yun Dihao International Mansion, No.151 Wusi Road, Fuzhou Fujian.
Contact : /
Telephone : +86-0591-87304758
Fax : +86-0591-87816036
Mobile telephone : /
Email : /

1.3 Manufacturer & Buyer

Manufacturer name : Fuzhou Shanhecheng Imp. & Exp. Co., Ltd.
Buyer name : /

1.4 Description of the Test Item

Sample name : 600D OXOFRD FABRIC
Style No. : /
Color : White
Brand name : /
Condition of sample(s) : EFFECTIVE

TEST REPORT

REPORT No. : CGZ3140904-00330-TO
DATE : 21 Nov. 2014
PAGE : 3 of 5

2 Test Results

2.1 General Information

2.1.1 Sample Receiving Date

03 Nov. 2014

2.1.2 Testing Period

03 Nov. 2014 - 07 Nov. 2014

2.1.3 Test Requested

Selected test(s) as detailed herein.

2.1.4 Test Method

Please refer to the following page(s)

TEST REPORT

REPORT No. : CGZ3140904-00330-TO
DATE : 21 Nov. 2014
PAGE : 4 of 5

2.2 Test result**2.2.1 Hydrostatic Pressure AATCC 127-2008**

Distilled water temperature is 20°C. The rate of increase of water pressure is 60mbar/min. Tested on face side.

Unit: <mbar>

Result 110

Note: All TEST RESULTS ARE ONLY VALID FOR THE SAMPLES BEING TESTED.

Written by:

Kate

Inspected by:

Jack

Approved by:

Simon

*** End of Report ***



TEST REPORT

REPORT No. : CGZ3140904-00330-TO
DATE : 21 Nov. 2014
PAGE : 5 of 5

3 Attachment

- Sample Reference Photo
- Other if necessary



External view

The measurement results only apply to the submitted samples.
Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.